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Appendix B. AC Conducted Emission Test Results

Temperature : 18.5~22.7°C
Relative Humidity : |43.3~55.5%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 3D2001
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.179340 32.44 54.52 22.08 | L1 OFF 19.9
0.179340 52.39 64.52 12.13 | L1 OFF 19.9
0.201120 27.45 53.56 26.11 | L1 OFF 19.9
0.201120 48.64 63.56 1492 | L1 OFF 19.9
0.269250 25.39 51.14 25.75 | L1 OFF 19.9
0.269250 39.59 61.14 2155 | L1 OFF 19.9
0.297150 24.30 50.32 26.02 | L1 OFF 19.9
0.297150 37.54 60.32 22.78 | L1 OFF 19.9
0.399030 22.93 47.87 2494 | L1 OFF 19.9
0.399030 35.09 57.87 2278 | L1 OFF 19.9
0.703860 20.50 46.00 2550 | L1 OFF 19.9
0.703860 33.27 56.00 2273 | L1 OFF 19.9
12.772500 29.09 50.00 2091 | L1 OFF 20.1
12.772500 35.08 60.00 2492 | L1 OFF 20.1




EUT Information
Report NO : 3D2001
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
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Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.183750 36.61 54.31 17.70 | N OFF 19.9
0.183750 52.90 64.31 1141 | N OFF 19.9
0.201390 29.64 53.55 2391 | N OFF 19.9
0.201390 49.33 63.55 1422 | N OFF 19.9
0.267540 24.87 51.19 26.32 | N OFF 19.9
0.267540 39.26 61.19 2193 | N OFF 19.9
0.302910 21.75 50.16 28.41 | N OFF 19.9
0.302910 36.56 60.16 23.60 | N OFF 19.9
0.399750 23.52 47.86 24.34 | N OFF 19.9
0.399750 36.10 57.86 21.76 | N OFF 19.9
0.444480 21.78 46.98 25.20 | N OFF 19.9
0.444480 34.38 56.98 22.60 | N OFF 19.9
2.826510 25.21 46.00 20.79 | N OFF 20.0
2.826510 31.25 56.00 24,75 | N OFF 20.0
12.867180 30.33 50.00 19.67 | N OFF 20.1
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Appendix C. Radiated Spurious Emission

Temperature : 21.7~22.5°C

Test Engineer : Leo Li and Karl Hou
Relative Humidity : 51~57%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
S (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2390 54.95 -19.05 74 41.93 27 17.75 | 31.73 | 100 | 153 P H
2390 49.41 -4.59 54 36.39 27 17.75 | 31.73 | 100 | 153 A H
* 2412 108.4 - - 95.39 26.96 17.8 3175 | 100 | 153 P H
* 2412 105.28 - - 92.27 26.96 17.8 3175 | 100 | 153 A H
H

802.11b
H

CHO01

2390 54.39 -19.61 74 41.37 27 17.75 | 31.73 | 400 57 P \

2412MHz
2390 47.72 -6.28 54 34.7 27 17.75 | 31.73 | 400 57 A |V
* 2412 108.58 - - 95.57 26.96 17.8 31.75 | 400 57 P \
* 2412 105.53 - - 92.52 26.96 17.8 31.75 | 400 57 A |V
\
\
2389.2 54.79 -19.21 74 41.77 27 17.75 | 31.73 | 178 | 158 P H
2389.2 47.34 -6.66 54 34.32 27 17.75 | 31.73 | 178 | 158 A H
* 2437 110.39 - - 97.44 26.87 1784 | 31.76 | 178 | 158 P H
* 2437 107.36 - - 94.41 26.87 17.84 | 31.76 | 178 | 158 A H
2485.36 52.35 -21.65 74 39.36 26.85 1793 | 31.79 | 178 | 158 P H

802.11b
2484.72 42.81 -11.19 54 29.83 26.85 1792 | 31.79 | 178 | 158 A H

CH 06

2386.32 55.08 -18.92 74 42.07 27 17.74 | 31.73 | 362 44 P \

2437MHz
2389.36 45.93 -8.07 54 32.91 27 17.75 | 31.73 | 362 44 AV
* 2437 108.13 - - 95.18 26.87 17.84 | 31.76 | 362 44 P \
* 2437 105.04 - - 92.09 26.87 17.84 | 31.76 | 362 44 AV
2484.48 51.8 -22.2 74 38.83 26.84 17.92 | 31.79 | 362 44 P \
2484.72 42.23 -11.77 54 29.25 26.85 17.92 | 31.79 | 362 44 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2462 110.73 - - 97.83 26.8 17.88 | 31.78 | 107 154 P H
2462 107.71 - - 94.81 26.8 17.88 | 31.78 | 107 154 A H
2483.52 57.33 -16.67 74 44.36 26.84 1792 | 31.79 | 107 154 P H
2483.52 50.68 -3.32 54 37.71 26.84 1792 | 31.79 | 107 154 A H
H

802.11b
H

CH11
2462 109.75 - - 96.85 26.8 17.88 | 31.78 | 333 57 P \%

2462MHz
2462 106.77 - - 93.87 26.8 17.88 | 31.78 | 333 57 A \Y
2484.24 55.8 -18.2 74 42.83 26.84 1792 | 31.79 | 333 57 P \%
2483.52 47.13 -6.87 54 34.16 26.84 1792 | 31.79 | 333 57 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2467 109.9 - - 96.99 26.8 17.89 | 31.78 | 107 154 P H
2467 106.91 - - 94 26.8 17.89 | 31.78 | 107 154 A H
2486.04 57.76 -16.24 74 44.76 26.86 1793 | 31.79 | 107 154 P H
2483.52 50.27 -3.73 54 37.3 26.84 1792 | 31.79 | 107 154 A H
H

802.11b
H

CH 12

2467 109.25 - - 96.34 26.8 17.89 | 31.78 | 379 51 P \%

2467MHz
2467 106.19 - - 93.28 26.8 17.89 | 31.78 | 379 51 A \Y
2484 .4 56.52 -17.48 74 43.55 26.84 1792 | 31.79 | 379 51 P \%
2483.52 48.86 -5.14 54 35.89 26.84 1792 | 31.79 | 379 51 A \%
\%
\%
2472 106.92 - - 94 26.8 17.9 31.78 | 108 155 P H
2472 103.86 - - 90.94 26.8 17.9 31.78 | 108 155 A H
2483.6 59.38 -14.62 74 46.41 26.84 17.92 | 31.79 | 108 155 P H
2486 52.43 -1.57 54 39.43 26.86 17.93 | 31.79 | 108 155 A H
H

802.11b
H

CH 13

2472 104.42 - - 915 26.8 17.9 31.78 | 374 59 P \%

2472MHz
2472 101.34 - - 88.42 26.8 17.9 31.78 | 374 59 A \
2484 56.71 -17.29 74 43.74 26.84 1792 | 31.79 | 374 59 P \%
2485.88 50.32 -3.68 54 37.32 26.86 1793 | 31.79 | 374 59 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 45.96 -28.04 74 34.2 324 12.34 | 32.98 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 46.01 -27.99 74 34.25 32.4 12.34 | 32.98 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 46.84 -27.16 74 34.93 32.6 12.29 | 32.98 - - P H
7311 50.63 -23.37 74 34.34 37.2 14.63 | 35.54 - - P H
7311 41.17 -12.83 54 24.88 37.2 1463 | 35.54 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 46.82 -27.18 74 34.91 32.6 12.29 | 32.98 - - P \%
2437TMHz
7311 50.52 -23.48 74 34.23 37.2 14.63 | 35.54 - - \%
7311 40.86 -13.14 54 24.57 37.2 14.63 | 35.54 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 45.39 -28.61 74 33.38 32.75 12.24 | 32.98 - - P H
7386 50.24 -23.76 74 33.94 37.13 14.77 35.6 - - P H
7386 40.5 -13.5 54 24.2 37.13 14.77 35.6 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 45.88 -28.12 74 33.87 32.75 12.24 | 32.98 - - P \%
2462MHz
7386 49.82 -24.18 74 33.52 37.13 14.77 35.6 - - \Y
7386 40.06 -13.94 54 23.76 37.13 14.77 35.6 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 46.67 -27.33 74 34.64 32.77 12.24 | 32.98 - - P H
7401 49.58 -24.42 74 33.29 37.1 14.8 35.61 - - P H
7401 39.95 -14.05 54 23.66 37.1 14.8 35.61 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 46.59 -27.41 74 34.56 32.77 12.24 | 32.98 - - P \%
2467TMHz
7401 49.79 -24.21 74 33.5 37.1 14.8 35.61 - - \%
7401 40.07 -13.93 54 23.78 37.1 14.8 35.61 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 46.32 -27.68 74 34.29 32.79 12.22 | 32.98 - - P H
7416 51 -23 74 34.73 37.1 14.8 35.63 - - P H
7416 41.9 -12.1 54 25.63 371 14.8 35.63 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 13
4944 46.4 -27.6 74 34.37 32.79 12.22 | 32.98 - - P \%
2472MHz
7416 50.08 -23.92 74 33.81 37.1 14.8 35.63 - - \Y
7416 40.98 -13.02 54 24.71 37.1 14.8 35.63 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 56.75 -17.25 74 43.73 27 17.75 | 31.73 | 120 | 230 P H
2390 51.46 -2.54 54 38.44 27 17.75 | 31.73 | 120 | 230 A H
* 2412 112.05 - - 99.04 26.96 17.8 31.75 | 120 | 230 P H
* 2412 108.98 - - 95.97 26.96 17.8 31.75 | 120 | 230 A H
H
802.11b
H
CHoO1
2390 53.31 -20.69 74 40.29 27 17.75 | 31.73 | 399 160 P \Y
2412MHz
2390 46.01 -7.99 54 32.99 27 17.75 | 31.73 | 399 160 A |V
* 2412 104.44 - - 91.43 26.96 17.8 31.75 | 399 160 P \Y
* 2412 101.36 - - 88.35 26.96 17.8 31.75 | 399 160 A |V
\Y
\Y
2387.92 59.45 -14.55 74 46.43 27 17.75 | 31.73 | 112 233 P H
2389.36 42.68 -11.32 54 29.66 27 17.75 | 31.73 | 112 233 A H
* 2437 112.59 - - 99.64 26.87 17.84 | 31.76 | 112 233 P H
* 2437 109.58 - - 96.63 26.87 17.84 | 31.76 | 112 233 A H
2488.16 61.28 -12.72 74 48.26 26.88 17.93 | 31.79 | 112 233 P H
802.11b
2487.52 42.27 -11.73 54 29.25 26.88 17.93 | 31.79 | 112 233 A H
CH 06
2381.68 51.11 -22.89 74 38.1 27 17.74 | 31.73 | 384 | 157 P \Y
2437MHz
2388.08 40.28 -13.72 54 27.26 27 17.75 | 31.73 | 384 | 157 A |V
* 2437 107.34 - - 94.39 26.87 17.84 | 31.76 | 384 | 157 P \Y
* 2437 104.39 - - 91.44 26.87 17.84 31.76 384 157 A \%
2485.92 52.33 -21.67 74 39.33 26.86 1793 | 31.79 | 384 | 157 P \Y
2487.04 40.18 -13.82 54 27.17 26.87 17.93 31.79 384 157 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 112.43 - - 99.53 26.8 17.88 | 31.78 | 103 236 P H
* 2462 109.47 - - 96.57 26.8 17.88 | 31.78 | 103 236 A H
2484.2 58.67 -15.33 74 45.7 26.84 1792 | 31.79 | 103 236 P H
2486.56 51.17 -2.83 54 38.16 26.87 1793 | 31.79 | 103 236 A H
H
802.11b
H
CH11
* 2462 102.59 - - 89.69 26.8 17.88 | 31.78 | 400 166 P \%
2462MHz
* 2462 99.64 - - 86.74 26.8 17.88 | 31.78 | 400 166 A \Y
2483.76 54.04 -19.96 74 41.07 26.84 1792 | 31.79 | 400 166 P \%
2486.56 45.89 -8.11 54 32.88 26.87 1793 | 31.79 | 400 166 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 111.73 - - 98.82 26.8 17.89 | 31.78 | 100 236 P H
* 2467 108.74 - - 95.83 26.8 17.89 | 31.78 | 100 236 A H
2485.76 57.75 -16.25 74 44.75 26.86 1793 | 31.79 | 100 236 P H
2483.52 50.5 -3.5 54 37.53 26.84 1792 | 31.79 | 100 236 A H
H
802.11b
H
CH 12
* 2467 103.01 - - 90.1 26.8 17.89 | 31.78 | 400 166 P \%
2467MHz
* 2467 100.08 - - 87.17 26.8 17.89 | 31.78 | 400 166 A \Y
2483.56 53.04 -20.96 74 40.07 26.84 1792 | 31.79 | 400 166 P \%
2483.52 45.09 -8.91 54 32.12 26.84 1792 | 31.79 | 400 166 A \%
\%
\%
* 2472 107.68 - - 94.76 26.8 17.9 31.78 | 105 237 P H
* 2472 104.6 - - 91.68 26.8 17.9 31.78 | 105 237 A H
2483.56 57.33 -16.67 74 44.36 26.84 17.92 | 31.79 | 105 237 P H
2483.6 52.25 -1.75 54 39.28 26.84 17.92 | 31.79 | 105 237 A H
H
802.11b
H
CH 13
* 2472 99.88 - - 86.96 26.8 17.9 31.78 | 400 165 P \%
2472MHz
* 2472 96.88 - - 83.96 26.8 17.9 31.78 | 400 165 A \
2483.56 54.93 -19.07 74 41.96 26.84 1792 | 31.79 | 400 165 P \%
2483.6 47.18 -6.82 54 34.21 26.84 1792 | 31.79 | 400 165 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 46.24 -27.76 74 34.48 324 12.34 | 32.98 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 45.9 -28.1 74 34.14 32.4 12.34 | 32.98 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 46.18 -27.82 74 34.27 32.6 12.29 | 32.98 - - P H
7311 49.64 -24.36 74 33.35 37.2 14.63 | 35.54 - - P H
7311 39.86 -14.14 54 23.57 37.2 1463 | 35.54 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 46.47 -27.53 74 34.56 32.6 12.29 | 32.98 - - P \%
2437TMHz
7311 49.77 -24.23 74 33.48 37.2 14.63 | 35.54 - - \%
7311 40.14 -13.86 54 23.85 37.2 14.63 | 35.54 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 45.92 -28.08 74 33.91 32.75 12.24 | 32.98 - - P H
7386 50.04 -23.96 74 33.74 37.13 14.77 35.6 - - P H
7386 40.56 -13.44 54 24.26 37.13 14.77 35.6 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 45.73 -28.27 74 33.72 32.75 12.24 | 32.98 - - P \%
2462MHz
7386 50.2 -23.8 74 33.9 37.13 14.77 35.6 - - \Y
7386 40.51 -13.49 54 24.21 37.13 14.77 35.6 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 45.66 -28.34 74 33.63 32.77 12.24 | 32.98 - - P H
7401 50.21 -23.79 74 33.92 37.1 14.8 35.61 - - P H
7401 40.5 -13.5 54 24.21 37.1 14.8 35.61 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 46.11 -27.89 74 34.08 32.77 12.24 | 32.98 - - P \%
2467TMHz
7401 49.62 | -24.38 74 33.33 371 14.8 35.61 - - \
7401 39.85 -14.15 54 23.56 37.1 14.8 35.61 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 47.57 -26.43 74 35.54 32.79 12.22 | 32.98 - - P H
7416 50.26 -23.74 74 33.99 37.1 14.8 35.63 - - P H
7416 40.43 -13.57 54 24.16 371 14.8 35.63 - - A H
H
H
H
H
H
H
H
H
802.11b
H
CH 13
4944 46.16 -27.84 74 34.13 32.79 12.22 | 32.98 - - P \%
2472MHz
7416 50.74 -23.26 74 34.47 37.1 14.8 35.63 - - \Y
7416 40.49 -13.51 54 24.22 37.1 14.8 35.63 - - A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 68.34 -5.66 74 55.32 27 17.75 | 31.73 | 116 161 P H
2390 52.44 -1.56 54 39.42 27 17.75 | 31.73 | 116 161 A H
* 2412 112.76 - - 99.75 26.96 17.8 31.75 | 116 161 P H
* 2412 105.11 - - 92.1 26.96 17.8 3175 | 116 161 A H
H
802.11g
H
CHoO1
2390 65.81 -8.19 74 52.79 27 17.75 | 31.73 | 400 60 P \Y
2412MHz
2390 49.69 -4.31 54 36.67 27 17.75 | 31.73 | 400 60 A |V
* 2412 110.58 - - 97.57 26.96 17.8 31.75 | 400 60 P \Y
* 2412 102.9 - - 89.89 26.96 17.8 31.75 | 400 60 A |V
\Y
\Y
2386.48 58.35 -15.65 74 45.34 27 17.74 | 31.73 | 101 163 P H
2390 43.34 -10.66 54 30.32 27 17.75 | 31.73 | 101 163 A H
* 2437 114.78 - - 101.83 26.87 17.84 | 31.76 | 101 163 P H
* 2437 107.01 - - 94.06 26.87 17.84 | 31.76 | 101 163 A H
2484 53.59 -20.41 74 40.62 26.84 17.92 | 31.79 | 101 163 P H
802.11g
2483.92 41.75 -12.25 54 28.78 26.84 17.92 | 31.79 | 101 163 A H
CH 06
2387.28 57.01 -16.99 74 43.99 27 17.75 | 31.73 | 400 39 P \Y
2437MHz
2390 42.42 -11.58 54 29.4 27 17.75 | 31.73 | 400 39 A |V
* 2437 113.17 - - 100.22 26.87 17.84 | 31.76 | 400 39 P \Y
* 2437 105.44 - - 92.49 26.87 17.84 | 31.76 | 400 39 A |V
2484.32 53.91 -20.09 74 40.94 26.84 17.92 | 31.79 | 400 39 P \Y
2484 41.01 -12.99 54 28.04 26.84 17.92 | 31.79 | 400 39 A |V
TEL: 886-3-327-0868 Page Number : C17 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 113.37 - - 100.47 26.8 17.88 | 31.78 | 100 229 P H
* 2462 105.33 - - 92.43 26.8 17.88 | 31.78 | 100 229 A H
2484.08 70.33 -3.67 74 57.36 26.84 1792 | 31.79 | 100 229 P H
2483.52 51.1 -2.9 54 38.13 26.84 1792 | 31.79 | 100 229 A H
H
802.11g
H
CH11
* 2462 109.19 - - 96.29 26.8 17.88 | 31.78 | 378 29 P \%
2462MHz
* 2462 101.72 - - 88.82 26.8 17.88 | 31.78 | 378 29 A \Y
2483.72 68.58 -5.42 74 55.61 26.84 1792 | 31.79 | 378 29 P \%
2483.52 48.48 -5.52 54 35.51 26.84 1792 | 31.79 | 378 29 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C18 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 110.49 - - 97.58 26.8 17.89 | 31.78 | 100 213 P H
* 2467 102.96 - - 90.05 26.8 17.89 | 31.78 | 100 213 A H
2483.6 72.1 -1.9 74 59.13 26.84 1792 | 31.79 | 100 213 P H
2483.52 51.98 -2.02 54 39.01 26.84 1792 | 31.79 | 100 213 A H
H
802.11g
H
CH 12
* 2467 107.25 - - 94.34 26.8 17.89 | 31.78 | 379 19 P \%
2467MHz
* 2467 100 - - 87.09 26.8 17.89 | 31.78 | 379 19 A \Y
2483.6 68.26 -5.74 74 55.29 26.84 1792 | 31.79 | 379 19 P \%
2483.52 47.88 -6.12 54 34.91 26.84 1792 | 31.79 | 379 19 A \%
\%
\%
* 2472 105.21 - - 92.29 26.8 17.9 31.78 | 100 214 P H
* 2472 97.58 - - 84.66 26.8 17.9 31.78 | 100 214 A H
2483.56 67.22 -6.78 74 54.25 26.84 1792 | 31.79 | 100 214 P H
2483.52 52.43 -1.57 54 39.46 26.84 1792 | 31.79 | 100 214 A H
H
802.11g
H
CH 13
* 2472 102.28 - - 89.36 26.8 17.9 31.78 | 378 22 P \%
2472MHz
* 2472 94.91 - - 81.99 26.8 17.9 31.78 | 378 22 A \
2483.52 65.07 -8.93 74 52.1 26.84 1792 | 31.79 | 378 22 P \%
2483.52 50.61 -3.39 54 37.64 26.84 1792 | 31.79 | 378 22 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 46.54 -27.46 74 34.78 324 12.34 | 32.98 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 45.88 -28.12 74 34.12 32.4 12.34 | 32.98 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C20 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 45.93 -28.07 74 34.02 32.6 12.29 | 32.98 - - P H
7311 50.48 -23.52 74 34.19 37.2 14.63 | 35.54 - - P H
7311 40.8 -13.2 54 2451 37.2 1463 | 35.54 - - A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 45.59 -28.41 74 33.68 32.6 12.29 | 32.98 - - P \%
2437TMHz
7311 50.1 -23.9 74 33.81 37.2 14.63 | 35.54 - - \%
7311 40.43 -13.57 54 24.14 37.2 14.63 | 35.54 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C21 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 45.78 -28.22 74 33.77 32.75 12.24 | 32.98 - - P H
7386 49.88 -24.12 74 33.58 37.13 14.77 35.6 - - P
7386 40.41 -13.59 54 2411 37.13 14.77 35.6 - - A
802.11g
CH 11
4924 47.14 -26.86 74 35.13 32.75 12.24 | 32.98 - - P
2462MHz
7386 49.94 -24.06 74 33.64 37.13 14.77 35.6 - -
7386 40.15 -13.85 54 23.85 37.13 14.77 35.6 - - A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C22 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 46.27 -27.73 74 34.24 32.77 12.24 | 32.98 - - P H
7401 50.42 -23.58 74 34.13 37.1 14.8 35.61 - - P H
7401 40.35 -13.65 54 24.06 37.1 14.8 35.61 - - A H
H
H
H
H
H
H
H
H
802.11g
H
CH 12
4934 47.05 -26.95 74 35.02 32.77 12.24 | 32.98 - - P \%
2467TMHz
7401 49.75 -24.25 74 33.46 37.1 14.8 35.61 - - \%
7401 40.25 -13.75 54 23.96 37.1 14.8 35.61 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C23 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 46.36 -27.64 74 34.33 32.79 12.22 | 32.98 - - P H
7416 50.66 -23.34 74 34.39 37.1 14.8 35.63 - - P H
7416 40.16 -13.84 54 23.89 371 14.8 35.63 - - A H
H
H
H
H
H
H
H
H
802.11g
H
CH 13
4944 46.67 -27.33 74 34.64 32.79 12.22 | 32.98 - - P \%
2472MHz
7416 49.78 -24.22 74 33.51 37.1 14.8 35.63 - - \Y
7416 40.39 -13.61 54 24.12 37.1 14.8 35.63 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C24 of C42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2388.96 58.86 -15.14 74 45.84 27 17.75 31.73 100 221 P H

2390 48.41 -5.59 54 35.39 27 17.75 31.73 100 221 A H

* 2412 111.69 - - 98.68 26.96 17.8 31.75 100 221 P H

* 2412 103.11 - - 90.1 26.96 17.8 31.75 100 221 A H

802.11be H
EHT20 Full H
CHO1 2389.695 58.51 -15.49 74 45.49 27 17.75 31.73 400 48 P \%
2412MHz 2390 46.77 -7.23 54 33.75 27 17.75 | 31.73 | 400 | 48 AV
* 2412 107.58 - - 94.57 26.96 17.8 31.75 400 48 P \%

* 2412 98.45 - - 85.44 26.96 17.8 31.75 400 48 A \%

\%

\%

2388.4 61.33 -12.67 74 48.31 27 17.75 31.73 100 159 P H

2390 45.7 -8.3 54 32.68 27 17.75 31.73 100 159 A H

* 2437 115.28 - - 102.33 26.87 17.84 31.76 100 159 P H

* 2437 105.21 - - 92.26 26.87 17.84 31.76 100 159 A H

802.11be 2484.88 55.65 -18.35 74 42.67 26.85 17.92 31.79 100 159 P H
EHT20 Full 2483.6 42.56 -11.44 54 29.59 26.84 17.92 31.79 100 159 A H
CH 06 2389.52 58.02 -15.98 74 45 27 17.75 31.73 393 37 P Vv
2437MHz 2390 43.37 |-10.63 54 30.35 27 17.75 | 31.73 | 393 | 37 AV
* 2437 112.76 - - 99.81 26.87 17.84 31.76 393 37 P Vv

* 2437 104.5 - - 91.55 26.87 17.84 31.76 393 37 A \%

2484.32 53.87 -20.13 74 40.9 26.84 17.92 31.79 393 37 P \%

2483.52 41.98 -12.02 54 29.01 26.84 17.92 31.79 393 37 A \%

TEL: 886-3-327-0868 Page Number : C25 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 110.55 - - 97.65 26.8 17.88 31.78 107 229 P H
* 2462 101.31 - - 88.41 26.8 17.88 | 31.78 | 107 | 229 A H
2484.76 71.51 -2.49 74 58.53 26.85 17.92 31.79 107 229 P H
2483.52 48.93 -5.07 54 35.96 26.84 17.92 31.79 107 229 A H
802.11be H
EHT20 Full H
CH11 * 2462 107.53 - - 94.63 26.8 17.88 | 31.78 | 335 27 P \Y
2462MHz |« 2462 97.89 - - 84.99 26.8 17.88 | 3178 | 335 | 27 | A |V
2483.52 63.36 -10.64 74 50.39 26.84 17.92 | 31.79 | 335 27 P \Y
2483.52 45.21 -8.79 54 32.24 26.84 17.92 | 31.79 | 335 27 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C26 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 109.72 - - 96.81 26.8 17.89 31.78 107 216 P H
* 2467 100.46 - - 87.55 26.8 17.89 | 31.78 | 107 | 216 A H
2483.52 71.41 -2.59 74 58.44 26.84 17.92 31.79 107 216 P H
2484.8 48.15 -5.85 54 35.17 26.85 17.92 31.79 107 216 A H
802.11be H
EHT20 Full H
CH 12 * 2467 105.41 - - 92.5 26.8 17.89 | 31.78 | 336 28 P \Y
2467MHz | =+ 2467 96.83 - - 83.92 26.8 17.89 | 31.78 | 336 28 A |V
2483.68 67.08 -6.92 74 54.11 26.84 17.92 | 31.79 | 336 28 P \Y
2483.52 46.01 -7.99 54 33.04 26.84 17.92 | 31.79 | 336 28 A |V
\%
\%
* 2472 105.6 - - 93 26.8 17.58 | 31.78 | 100 | 208 P H
* 2472 97.34 - - 84.74 26.8 17.58 | 31.78 | 100 | 208 A H
2483.52 59.31 -14.69 74 46.67 26.84 17.59 31.79 100 208 P H
2483.52 47.84 -6.16 54 35.2 26.84 17.59 31.79 100 208 A H
802.11be H
EHT20 Full H
CH 13 * 2472 103.16 - - 90.56 26.8 17.58 31.78 374 60 P \%
2472MHz * 2472 94.25 - - 81.65 26.8 17.58 31.78 374 60 A \Y,
2483.72 55.96 -18.04 74 43.32 26.84 17.59 31.79 374 60 P \%
2483.52 46.04 -7.96 54 334 26.84 17.59 31.79 374 60 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C27 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 46.38 -27.62 74 34.62 324 12.34 | 32.98 - - P H
H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 4824 46.53 -27.47 74 34.77 32.4 12.34 | 32.98 - - P \%
2412MHz \Y
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C28 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 45.56 -28.44 74 33.65 32.6 12.29 32.98 - - P H
7311 49.86 -24.14 74 33.57 37.2 14.63 35.54 - - P H
7311 40.38 -13.62 54 24.09 37.2 14.63 35.54 - - A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 06 4874 45.68 -28.32 74 33.77 32.6 12.29 32.98 - - P \%
2437MHz 7311 49.92 | -24.08 74 33.63 37.2 14.63 | 35.54 - - v
7311 40.14 -13.86 54 23.85 37.2 14.63 35.54 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C29 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 46.38 -27.62 74 34.37 32.75 12.24 32.98 - - P H
7386 51.21 -22.79 74 34.91 37.13 14.77 35.6 - - P
7386 40.25 -13.75 54 23.95 37.13 14.77 35.6 - - A
802.11be
EHT20 Full
CH11 4924 45.63 -28.37 74 33.62 32.75 12.24 32.98 - - P
2462MHz 7386 49.99 | -24.01 74 3369 | 37.13 | 14.77 | 356 - -
7386 40.31 -13.69 54 24.01 37.13 14.77 35.6 - - A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C30 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 46.09 -27.91 74 34.06 32.77 12.24 32.98 - - P H
7401 50.19 -23.81 74 33.9 37.1 14.8 35.61 - - P H
7401 40.27 -13.73 54 23.98 371 14.8 35.61 - - A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH12 4934 46.66 -27.34 74 34.63 32.77 12.24 32.98 - - P \%
2467MHz 7401 49.64 |-24.36 74 33.35 37.1 14.8 | 35.61 - - v
7401 40.32 -13.68 54 24.03 37.1 14.8 35.61 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C31 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4944 47.05 -26.95 74 35.02 32.79 12.22 32.98 - - P H
7416 49.86 -24.14 74 33.59 37.1 14.8 35.63 - - P
7416 40.33 -13.67 54 24.06 371 14.8 35.63 - - A
802.11be
EHT20 Full
CH 13 4944 47.46 -26.54 74 35.43 32.79 12.22 32.98 - - P
2472MHz 7416 50.01 | -23.99 74 33.74 37.1 14.8 | 35.63 - -
7416 40.49 -13.51 54 24.22 371 14.8 35.63 - - A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C32 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2384.865 50.7 -23.3 74 37.98 27 17.45 | 31.73 | 200 168 P H
2362.71 40.37 -13.63 54 27.57 27.1 17.41 | 31.71 | 200 168 A H
* 2412 108.34 - - 95.63 26.96 17.5 31.75 | 200 168 P H
* 2412 100.55 - - 87.84 26.96 17.5 31.75 | 200 168 A H
802.11be
H
EHT20
H
Partial 26/0
CHO 2335.305 50.72 -23.28 74 37.91 27.15 17.36 31.7 308 0 P \Y
H 01
2372.79 40.25 -13.75 54 27.47 27.07 17.43 | 31.72 | 308 0 A |V
2412MHz
* 2412 101.32 - - 88.61 26.96 17.5 31.75 | 308 0 P \Y
* 2412 92.98 - - 80.27 26.96 17.5 31.75 | 308 0 A |V
\Y
\Y
* 2462 109.8 - - 96.9 26.8 17.88 | 31.78 | 100 | 234 P H
* 2462 100.8 - - 87.9 26.8 17.88 | 31.78 | 100 | 234 A H
2497.64 51.48 -22.52 74 38.44 26.9 17.94 31.8 100 | 234 P H
2488.24 41.1 -12.9 54 28.08 26.88 1793 | 31.79 | 100 | 234 A H
802.11be
H
EHT20
H
Partial 26/8
* 2462 105.08 - - 92.18 26.8 17.88 | 31.78 | 383 29 P \Y
CH 11
* 2462 96.66 - - 83.76 26.8 17.88 | 31.78 | 383 29 A |V
2462MHz
2499.08 51.61 -22.39 74 38.57 26.9 17.94 31.8 383 29 P \Y
2484.56 40.83 -13.17 54 27.85 26.85 17.92 | 31.79 | 383 29 A |V
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C33 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 108.26 - - 95.35 26.8 17.89 | 31.78 | 100 232 P H
* 2467 98.52 - - 85.61 26.8 17.89 | 31.78 | 100 232 A H
2486.92 51.77 -22.23 74 38.76 26.87 1793 | 31.79 | 100 232 P H
2483.72 41.27 -12.73 54 28.3 26.84 1792 | 31.79 | 100 232 A H
802.11be
H
EHT20
H
Partial 26/8
* 2467 103.2 - - 90.29 26.8 17.89 | 31.78 | 378 28 P \%
CH 12
* 2467 95.36 - - 82.45 26.8 17.89 | 31.78 | 378 28 A \Y
2467MHz
2487.92 51.22 -22.78 74 38.2 26.88 1793 | 31.79 | 378 28 P \%
2484.52 41.04 -12.96 54 28.06 26.85 1792 | 31.79 | 378 28 A \%
\%
\%
* 2472 102.05 - - 89.45 26.8 17.58 | 31.78 | 100 238 P H
* 2472 94.45 - - 81.85 26.8 17.58 | 31.78 | 100 238 A H
2483.52 69.49 -4.51 74 56.85 26.84 17.59 | 31.79 | 100 238 P H
2483.52 51.39 -2.61 54 38.75 26.84 17.59 | 31.79 | 100 238 A H
802.11be
H
EHT20
H
Partial 26/8
* 2472 100.84 - - 88.24 26.8 1758 | 31.78 | 379 54 P \%
CH 13
* 2472 91.78 - - 79.18 26.8 17.58 | 31.78 | 379 54 A \
2472MHz
2483.56 67.92 -6.08 74 55.28 26.84 1759 | 31.79 | 379 54 P \%
2483.52 50.36 -3.64 54 37.72 26.84 1759 | 31.79 | 379 54 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C34 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2365.23 51.3 -22.7 74 38.5 27.1 17.42 | 31.72 | 100 | 209 | P | H
2387.91 40.56 |-13.44 54 27.83 27 17.46 | 31.73 | 100 | 209 | A | H
* 2412 109.67 - - 96.96 | 26.96 175 | 31.75 | 100 | 209 | P | H
802.11be | * 2412 101.01 - - 88.3 26.96 175 | 31.75 | 100 | 209 | A | H
EHT20 H
Partial H
52/37 2358.195 50.84 | -23.16 74 38.05 27.1 17.4 | 31.71 | 400 | 34 P |V
CHO1 2387.28 40.31 |-13.69 54 27.58 27 17.46 | 31.73 | 400 34 AV
2412MHz | « 2412 107.54 - - 94.83 | 26.96 175 | 3175 | 400 | 34 | P | V
* 2412 98.41 . - 85.7 26.96 175 | 31.75 | 400 | 34 A |V
Y
\Y
* 2462 110.87 - - 97.97 26.8 17.88 | 31.78 | 104 | 231 | P | H
* 2462 101.6 - - 88.7 26.8 17.88 | 31.78 | 104 | 231 | A | H
2493 51.14 |-22.86 74 38.1 26.9 1794 | 318 | 104 | 231 | P | H
802.11be 2484.72 41.12 |-12.88 54 28.14 | 26.85 | 17.92 | 31.79 | 104 | 231 | A | H
EHT20 H
Partial H
52/40 * 2462 106.45 - - 93.55 26.8 17.88 | 31.78 | 376 | 22 P |V
CH11 * 2462 97.26 - - 84.36 26.8 17.88 | 31.78 | 376 22 A |V
2462MHz 2491.36 51.12 | -22.88 74 38.08 26.9 17.93 | 31.79 | 376 | 22 P |V
2484.68 40.9 -13.1 54 27.92 | 2685 | 17.92 | 31.79 | 376 | 22 A |V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C35 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 108.09 - - 95.5 26.8 17.57 31.78 100 209 P H
* 2467 98.9 - - 86.31 26.8 17.57 | 31.78 | 100 | 209 A | H
2485.6 51.09 -22.91 74 38.42 26.86 17.6 31.79 100 209 P H
802.11be 2483.96 40.76 | -13.24 54 2812 | 26.84 | 1759 | 3179 | 100 | 209 | A | H
EHT20 H
Partial H
52/40 * 2467 104.39 - - 91.8 26.8 17.57 | 31.78 | 336 59 P |V
CH12 * 2467 94.55 - - 81.96 26.8 17.57 | 31.78 | 336 59 AV
2467MHz 2484.16 51.37 | -22.63 74 3873 | 2684 | 1759 | 3179 | 336 | 59 | P | V
2493.92 40.46 | -13.54 54 27.75 26.9 17.61 31.8 336 59 A |V
\%
\%
* 2472 104.59 - - 91.99 26.8 17.58 31.78 100 207 P H
* 2472 95.59 - - 82.99 26.8 17.58 | 31.78 | 100 | 207 A | H
2483.56 69.44 -4.56 74 56.8 26.84 17.59 31.79 100 207 P H
802.11be 2483.52 5225 | -1.75 54 39.61 | 26.84 | 1759 | 3179 | 100 | 207 | A | H
EHT20 H
Partial H
52/40 * 2472 100.96 - - 88.36 26.8 17.58 31.78 302 65 P \%
CH 13 * 2472 90.37 - - 77.77 26.8 17.58 31.78 302 65 A \Y,
2472MHz 2483.56 66.29 | -7.71 74 53.65 | 26.84 | 17.59 | 3179 | 302 | 65 | P | V
2483.52 48.84 -5.16 54 36.2 26.84 17.59 31.79 302 65 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C36 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2387.805 58.63 |-15.37 74 45.9 27 17.46 | 31.73 | 100 | 221 | P | H
2389.275 42.93 | -11.07 54 30.2 27 17.46 | 31.73 | 100 | 221 | A | H
* 2412 110.09 - - 97.38 | 26.96 175 | 31.75 | 100 | 221 | P | H
802.11be | * 2412 101 - - 88.29 | 26.96 175 | 31.75 | 100 | 221 | A | H
EHT20 H
Partial H
106/53 2389.905 57.67 |-16.33 74 44.94 27 17.46 | 31.73 | 400 | 51 P |V
CHO1 2389.695 41.9 -12.1 54 29.17 27 17.46 | 31.73 | 400 51 AV
2412MHz | « 2412 106.54 - - 93.83 | 26.96 175 | 3175 | 400 | 51 | P | V
* 2412 97.9 . - 85.19 | 26.96 17.5 | 31.75 | 400 | 51 AV
Y
\Y
* 2462 111.26 - - 98.36 26.8 17.88 | 31.78 | 100 | 233 | P | H
* 2462 100.39 - - 87.49 26.8 17.88 | 31.78 | 100 | 233 | A | H
2486.76 51.89 | -22.11 74 38.88 | 26.87 | 17.93 | 31.79 | 100 | 233 | P | H
802.11be 2483.96 4254 | -11.46 54 2957 | 26.84 | 17.92 | 31.79 | 100 | 233 | A | H
EHT20 H
Partial H
106/54 * 2462 105.15 - - 92.25 26.8 17.88 | 31.78 | 377 | 23 P |V
CH11 * 2462 96.39 - - 83.49 26.8 17.88 | 31.78 | 377 23 A |V
2462MHz 2485.16 51.54 | -22.46 74 3856 | 2685 | 17.92 | 31.79 | 377 | 23 | P | V
2486.6 41.39 |-12.61 54 2838 | 2687 | 17.93 | 31.79 | 377 | 23 A |V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C37 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 108.98 - - 96.39 26.8 17.57 31.78 100 222 P H
* 2467 99.67 - - 87.08 26.8 17.57 | 31.78 | 100 | 222 A | H
2484.28 64.26 -9.74 74 51.62 26.84 17.59 31.79 100 222 P H
802.11be 2486.4 44.5 -9.5 54 3183 | 2686 | 176 | 3179 | 100 | 222 | A | H
EHT20 H
Partial H
106/54 * 2467 102.83 - - 90.24 26.8 17.57 | 31.78 | 400 30 P |V
CH12 * 2467 93.18 - - 80.59 26.8 17.57 | 31.78 | 400 30 AV
2467MHz 2485.08 52.19 | -21.81 74 3954 | 2685 | 17.59 | 3179 | 400 | 30 | P | V
2483.52 4148 | -12.52 54 28.84 26.84 17.59 | 31.79 | 400 30 A |V
\%
\%
* 2472 104.57 - - 91.97 26.8 17.58 31.78 100 224 P H
* 2472 95.93 - - 83.33 26.8 17.58 | 31.78 | 100 | 224 A | H
2483.56 68.75 -5.25 74 56.11 26.84 17.59 31.79 100 224 P H
802.11be 2483.52 5229 | -1.71 54 39.65 | 26.84 | 1759 | 3179 | 100 | 224 | A | H
EHT20 H
Partial H
106/54 * 2472 101.2 - - 88.6 26.8 17.58 31.78 373 34 P \%
CH 13 * 2472 92.28 - - 79.68 26.8 17.58 31.78 373 34 A \Y,
2472MHz 2483.52 67.26 | -6.74 74 5462 | 2684 | 1759 | 3179 | 373 | 34 | P | V
2483.52 50.4 -3.6 54 37.76 26.84 17.59 31.79 373 34 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C38 of C42
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24912.63 43.96 -30.04 74 50.55 39.47 13.61 | 59.67 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
21564.45 44.49 -29.51 74 55.71 38.31 11.78 | 61.31 - - P \Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C39 of C42

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
96.74 31.11 -12.39 43.5 46.45 15.67 1.66 32.67 - - P H
182.28 27.63 -15.87 43.5 43.14 1491 2.27 32.69 - - P H
266.41 2558 |-20.42 46 35.97 19.74 2.62 32.75 - - P H
552 27.61 |-18.39 46 31.31 25.71 3.58 32.99 - - P H
742 35.64 -10.36 46 36.26 28.17 4.03 32.82 - - P H
893.5 34.82 -11.18 46 3341 29.06 4.42 32.07 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 31.88 28.66 -11.34 40 36.63 23.72 1.06 32.75 - - P \%
89.69 27.17 -16.33 43.5 43.28 14.94 1.63 32.68 - - P \Y,
155.02 27.87 -15.63 43.5 41.56 16.89 211 32.69 - - P \%
575.5 27.13 -18.87 46 30.7 25.82 3.63 33.02 - - P \%
744.5 30.26 -15.74 46 30.81 28.22 4.04 32.81 - - P Vv
900 34.72 -11.28 46 33.18 29.14 4.43 32.03 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C41 of C42
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C42 of C42

FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.7~22.5°C

Test Engineer : Leo Li and Karl Hou

Relative Humidity : 51~57%

Note symbol
-L Low channel location
-R | High channel location
TEL: 886-3-327-0868 Page Number : D1 of D115

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D2001C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (0B

m

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Date: 2024.05.24 o1 0Buvim) Dote: 2024.05.24
1300 1300)
1200 1200
1100 1100
1009 z 109
904 / 90
oy oo PERK T
700 s 700
500) 600
o [N v
500 T
R ————
100 400
300 304
200) 204
100 100
50 2320, 7540 730 7300 7400 s 000 100 1500 1700 1900 2100 2300 700 2700 E
Freauency (WHz) Frequency (WH)
site +03CH23-HY site 03CH23-HY
Condition + PEAK_BE_74 3m LE2COSA18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2024.05.24 el gBuvim) Date: 2024.05.24
1300 1300)
1200 1200)
1100 1100 .
1000 /\“ 1000
900 50|
500 / w0q
700) 704
500 600 i o
500 I 500 M
v ] B 0 A
100 B e
300 304
200) 204
100 100
S0 220, a0 7300, 7500, 2400 s G0 00 10 700 a0 zio0 200 ze0n  z700. E
Frequency (Wiz) Frequency (M)
site £03CH23-HY site £03CH23-HY
Condition + AV6_BE_54 3m LE2COSA18EN_230712 HORIZONTAL Condition

+ AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No.

: FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

—— i) ——
o wnd
i By
110.0f 10,0 *
1o 7 1nd
s00 w
w00 A/ o .
o iy
s -
. R s00| mpmt sttt | Mt
T . i
w8 oo
oy w0
200 d
o y
o i o T s I e
remey e tancy o
Site :03CH23-HY Site. :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
RBW-I000.000KHz VBWA3000000KHz SWTAuto REW-I000.000Ks 1z VDW: 3000000k SWT-Auto
— s —
g wnd
1o 1
oo s
1o 1nd
o wd
200 o
700 /V o
w00 e w e
i
a0 o
N | W ———
pol T 1 1
w0 w0
2 2
o "
o i o 0 o5 T o e T o
ey i eancy o
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

3 Horizontal Fundamental

v oo 20240222 - oo 20240222

100 w500

1200 1209

110.0f 10,0 1

100 100

500 s0d

509 w0

seRicra

100 fa 704

o o /\/’

50,0 eyt 500 e S A A

109 P

09 500

00 200

100 104

= i T %, T L T o6 ——Ta a6 00 Fie B0 oo o Tme
reasency (i Heaiency ks
Site :03CH23-HY Site. :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto | REWA1000.000KHz VBW:3000.000KHz SWT:Auto
v oo 0240222 i oo 0240222

w00 w00
0 1200
1 o
1000 //V\ 1000

90.0( / \ 90.0f

400f

300|

200

100] 100]

310 2340, 2360, 2380, 2400, 2420, 240, 2460 2470 000 300 1500 700, 1e00. 2100 2300 2600.  Z700. 0
Frequency (MHz) Frequency (MHz)
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D4 of D115
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Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 20240222

7N

-
e

PEAK_BE 74|

1
—

420

Site
Condition

2430, 2440, 2450, 2460, 210, 2480,
Froquency (MHz)
:03CH23-HY
+PEAK_BE_74 3m LE2COSAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450, 2500

Left blank

Avg.

1 (@Buvim)

Date: 20240222

AVG_BE 54,

VNS USS U

420

Site
Condition

2430, 2840, 2450, 460, 210, 2480,
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D5 of D115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH11 2462MHz
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Site :03CH23-HY
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH12 2467MHz
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D11 of D115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

A (@BuVim)

Avg.
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20240521 i e 20240521
100 w500
1200 1209
e e s
100 100
500 /ww\\ s0d
09 L, 700
60 W./ e = 60 -~ o
500 R | L e et ey M
o P
09 500
00 200
100 104
5 A AT T 7 =) o6 ——Ta a6 00 Fiee B0 00—
Freasoncy i Heaiency ks
Site :03CH23-HY Site. :03CH23-HY
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

3 Vertical
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J— i) J—
s09 TN oy
o NS
m"ﬂu SRRt Y P e NS PSR SRS ke
40.0| 40.0| "
o
2
e -
Site :03CH23-HY Site. :03CH23-HY
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz
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Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz
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1 @BuVim) Date: 20240223 ) (@Buvim) Date: 20240223
1300) 1300

1200) 1200

1104 10|

1000) 1000

900) 90|

809 PERK 74, 809 PERK 74
700 700)

600 600)

B e e T e s o e

400) 400

300 300]

200) 200]

109 100

0 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 8000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MiHz)

Site +03CH23-HY Site 03CH23-HY
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Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL
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Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

3 Horizontal Vertical
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Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Vertical
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Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Vertical

) @Buvim) Date: 2024.02.15 A @Bovim) Date: 2024.02.15
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Frequency (WHs) Frequency (WHz)
site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Vertical

) @ouvim) Date:2024.02.23 ) @@uvim) Date: 20240223
1300 1300
1200 1200
100 o]
1000 1000
200 909
209 PEAK 74 800 PEAK 74
700 70
600 . 60
s00) R I e e e
100 400
300 300
200 200
100 109
a0 oo w00 fooe0_ 7aen  wAws %6000 700 00 L T R T R T N Y
Froquency (W) Froquency (WH:)
Site :03CH23-HY Site. 03CH23-HY
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Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Vertical

1 (@BuVim)
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site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D115



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

3 Horizontal Vertical
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Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

3 Horizontal Vertical
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Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868

Page Number : D23 of D115
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Fundamental
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+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

4 Vertical Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

3+4 Horizontal Vertical
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Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL
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~18G
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

3+4 Horizontal Vertical
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Condition +PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL

Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

3+4 Horizontal Vertical
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site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz
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Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

3+4 Horizontal Vertical

) @Buvim) Date: 2024.02.15 A @Bovim) Date: 2024.02.15
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Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

3+4 Horizontal Vertical

1 @BuVim)

Date: 2024.02.16 A @Bovim) Date: 2024.02.16
1300 1300
1200 1200
110 1o
1000 1000]
900 s04|
800 PERK 74| s0q) PERK 74
700 700
600 s 600
50 7 — 500 p—:
i
100 o=
300 00|
200) 200|
100 100
o 000, 000 Toooo. 72000 A0s 16000 18000 a0 w000 5000 om0 0 taoo.  e0os 78000
requency (WHs) Frequency (WHz)
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Condition +PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL

Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

3+4 Horizontal Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 2412MHz

3+4

Horizontal Fundamental

A (@Buvim) Date: 20240515 el (dBuVim)

Date: 20240515
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- Ll v remerremeseesr e EESSS L S
s
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
o0 naoR i vowaac00s v o Toscaanr Va0 okt Surr sty
Peak
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2oq
wod N
- f
600 i 600 i
50| . 1 50.0] /J
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s
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition 1 AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 2412MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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Froauoncy (M) Freauency (MHa)
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Site :03CH23-HY Site. :03CH23-HY
Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20240223 ) @@avimy Date: 20240223
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
+ RBW-1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - R

3+4

Horizontal

Fundamental

1 @BuVim) Date: 20240223
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Avg.
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600 iy 1
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o
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TR AT e 0 O
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600 w\'\-\«m AVG_BE 54
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - L

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - R

3+4

Vertical

Fundamental
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Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH11 2462MHz

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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: AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH11 2462MHz

3+4 Vertical Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH12 2467MHz

3+4

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH13 2472MHz

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW-0010KHz SWT:Auto

+ AV6_54 3m LE2CO5AIBEN_230712 HORTZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
 RBWI000 000Kz VBW:3000.000KHz SWT:Auto RBW000.000KHz VBW:3000.000KHz SWT:Auto
vl gbuvim) oate 20240515 - vate: 20240515
1500 1304
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s0 A e e g I s
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50 24632455 246T 2468 24T 2473 4TS 24T 2475 249124032495 2457 2490 2491 2493 24952497, 2500 oo s s o o 7o w0z 7 E
Heauen e Haauoncy (i)
site £03CH23-HY site 03cHz3HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH13 2472MHz

3+4

Vertical

Fundamental

A @BuVim) Date: 20240515

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

— vae: 224,516
1300 1300
1200 1200
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1000 T e 1004
s0d / 500
809 PEAK BE 74 800 PEAK 74
700 700
o 00
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Py and
%00 500
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A T TG IRT T oo e, Tedn o0, Teen oo e 20 aoe im0
Heavencs (i Feauency iz}
Site :03CH23-HY Site. :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWTAsto  RBW:1000.000KHz VW:3000.000KHz SWT:Auto
— baes 02410515 s o bates 0240516
1300 1300
1200 1200
109 10
1000 1000
AN
wl Ak s0d
50| \ o0
70 \ 700
snal \ 509 A5
500 500
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400 ]| e ——
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100 100
o0 4832465 16T A6 A7 AT TS 2500 o6 e, Ted o0, TG 3100 e 2007w o
Heauencs i Heauency (Whe)
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition + AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D79 of D115



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 2412MHz

m Date: 20240216 el (9B Date: 2024-02-16
1300) 1300
1200) 1200
1100) 0|
1000) 1000
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800) PERK74| 809
700 700]
600 600]
NS e st b o WA 54
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Frequency (MHz) Frequency (M)
site £ 03CH23-HY Site 03CH23-HY
Condition +PEAK_74 3m LE2COSAIBEN_230712 HORIZONTAL Condition PEAK_74 3m LE2COSA18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 2412MHz

3+4 Horizontal Vertical

) @Buvim) Date: 2024.02.15 A @Bovim) Date: 2024.02.15
1300 1300
1200 1200
110 1o
1000 1000]
900 s04|
500 a0
700 700
600 o] 600 V)
50 ————— 500 T
B S P S e e—
300 00|
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100 100
9500 Taono 7000 fAo00 7000 e0os 17000 18000 600 a0 000, 7000 7800 16000 oo 18000
Frequency (WHs) requency (Wis)
site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO6 2437MHz

3+4 Horizontal Vertical

1 @BuVim)

Date: 2024-02.23 A @Buvim) Date: 2024.02.23
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Site +03CH23-HY Site 03CH23-HY
Condition +PEAK_74 3m LE2CO5AI18EN_230712 HORIZONTAL

Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO6 2437MHz

3+4 Horizontal Vertical

1 (@BuVim) Date: 2024.02-15

) (@Buvim) Date: 20240215

1300
1200
o)
1000
904
a0
700

VG 54 609

e —— 504
===~ 400
304
200
100

0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000, 4000, 15000, 16000, 7000, 18000
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Site :03CH23-H!

v Site 03CH23-H:
Condition : AV6_54 3m LE2C05A18EN_230712 HORIZONTAL

v
Condition AV6_54 3m LE2CO5A18EN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH11 2462MHz

3+4 Horizontal Vertical

1 @BuVim) Date: 2024.02-16. ) (@Buvim) Date: 20240216
1300) 1300

1200) 1200

1104 10|
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Frequency (MHz) Frequency (MiHz)

Site +03CH23-HY Site 03CH23-HY
Condition +PEAK_74 3m LE2COSAI8EN_230712 HORIZONTAL

Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH11 2462MHz

3+4 Horizontal Vertical

1 (@BuVim)

Date: 2024.02.16 A @Bovim) Date: 2024.02.16
1300 1300
1200 1200
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1000 1000]
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500 a0
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9500 Taono 7000 fAo00 7000 e0os 17000 18000 600 a0 000, 7000 7800 16000 oo 18000
Frequency (WHs) Frequency (WHz)
site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH12 2467MHz

3+4 Horizontal Vertical

1 (dBuVim) Date: 20240216 A @Buvim) Date: 2024.02-16
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Condition +PEAK_74 3m LE2COSAIBEN_230712 HORIZONTAL

Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH12 2467MHz

3+4 Horizontal Vertical

1 (@BuVim)

Date: 2024.02.16 A @Bovim) Date: 2024.02.16
1300 1300
1200 1200
110 1o
1000 1000]
900 s04|
500 a0
700 700
600 o] 600 V)
50 e Pe—— 500 e e e —
s T P e e R
300 00|
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100 100
9500 Taono 7000 fAo00 7000 e0os 17000 18000 600 a0 000, 7000 7800 16000 oo 18000
Frequency (WHs) Frequency (WHz)
site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH13 2472MHz

3+4

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2024.02-16.

PERK 74,

0 5000,

Site :03CH23-H!

8000, 10000, 12000, 4000, 6000 18000
i

requency (MHz)

v
Condition +PEAK_74 3m LE2COSAI8EN_230712 HORIZONTAL

) (@Buvim)

Date: 20240216
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Site
Condition
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PEAK_74 3m LE2COSAIBEN_230712 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH13 2472MHz

3+4 Horizontal Vertical

1 (@BuVim)

Date: 2024.02.15 A @Bovim) Date: 2024.02.15
1300 1300
1200 1200
110 1o
1000 1000]
900 s04|
500 a0
700 700
600 o] 600 V)
9 e 500
P s e R — P i e e E—
300 00|
200) 200|
100 100
9500 Taono 7000 fAo00 7000 e0os 17000 18000 600 a0 000, 7000 7800 16000 oo 18000
Frequency (WHs) requency (Wis)
site £03CH23-HY site 03CH23-HY
Condition + AV6_54 3m LE2CO5AI8EN_230712 HORTZONTAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G
Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 26 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Partial 26/0 CHO1 2412MHz

3+4

Horizontal

Fundamental

1 (0B

m Date: 2024.03.28

Avg.

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

el (@Buvim) Date: 2024.03.28
1300 1300
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400 400
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510 2520 7540 7360 230, 240, 2415 000 00 00 700 1900 2100 2300 200, 2700, E
Frequency (MHz) Frequency (MHz)
site +03CH23-HY site 03CH23HY
Condition + PEAK_BE_74 3m LE2COSAIBEN_230712 HORTZONTAL Condition PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KkHz VBW:3000.000KHz SWT:Auto
A (¢Buvim) Date:2024.03.28 el (@Buvim) Date: 2024.03.28
1300 1300
1200 1200
1109 o)
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800 4 0.
700 / 70,0
500 60 T
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Frequency (MHz) Frequency (MHz)
site $03CH23-HY site $03CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 HORTZONTAL Condition + AV6_54 3m LE2COSAIBEN_230712 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Partial 26/0 CHO1 2412MHz

3+4

Vertical

Fundamental

1 (@BuVim)

50, WMJ—-WM“
ot Ll e seeewmemer e e SR A
Site :03CH23-HY Site :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
e s 22 v A e 2 e
609 609 VG 54
e
« J o O O O O
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO5A18EN_230712 VERTICAL

Avg.

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

) @Buvim) Date: 2024.03.28 ) (@Bavim) Date: 2024.0328
1300 1300)
1200 1200)
1100 e 1100 .
1000 N’/ \ 1000
ugf AT h 904
) \ PERK_BE 74 w0 PEAK 74
700 700
N
500 Sl 600
500 T 00— A N VOO (o ey St
400 400
300 300
200) 200
100 100
160 2463.2465.2467 2469 2471 T T 0 G0 a0 900 00 900 Zi00 2300 2600 200, 000
Froquency (Wie) Froquency (MHa)
site $03CH23-HY site 103CH23-HY
Condition + PEAK_BE_74 3m LE2COSA18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2COSAIBEN_230712 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20240328 ) (@Bavim) Date: 20240328
1300 1304
1200 1200)
1100 1100
1000 . 1004
900 904
1N,
00|t a0
700 70|
o0 VG BE 54 600l A5 54
s00| 504
[ ————
00 P e e——— SRR s s
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200 200
100 100
160 2463 24652467 24502471 465.2491 2493 24552407, 2500 G0 a0 900 0b a0 Zi00 200 Zeon 200, 0
Frequency (Miz) Frequency (MHa)
site +03CH23-HY site :03CH23-HY
Condition + AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL Condition + AV6_54 3m LE2CO5A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto + RBW:1000.000KHz VBW:0.680KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

) @Bovim) Date: 20240328 J @suvm) Date: 20240328
1300 1300
1200 1200
100 100
1000 1004
L Tl e 90|
209 PEAK BE 74 800 PEAK 74
109 700
o0 L w
[ —————
509 h Ly e e e S
109 104
209 200
200 20
100 10
O TS TAGT I gT) 201 o oo o0 1o oo 1o 2o Bn 206 2700 00
Froauency (i) Frequency (MHa)
Site :03CH23-HY Site. :03CH23-HY
Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240328 J @guvm) Date: 20240328
130 1300
1200 1200
104 o)
1000 1004
900 N 904
L
700 700
609 \ AVG BE b4 s AVG 54
sua) \ s0q
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400 T 0] — ——————
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9 200
100 104
60 24632465 246T 2S04 A0 AT AT TR, 3500 oo o0 10 oo 10 2o B6 206 2700 0
Freauency (M) Freaquency (MHz)
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:0.680KHz SWT:Auto  RBW:1000.000KHz VBW:0.680KHz SWT:Auto

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

) @Buvim) Date: 2024.03.28 1 (6Buvim) Date: 2024.03.28
1309 1300)
1200 1200)
0o 1100
1009 1000)
P e I 900
9 PeRK BE 74 509 PEAKTA
700 700
500 ] 60|
L e
500 b e aon o soqf | S S ———C S
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300 00|
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100 100
160 246324652467 24602471 2481 2500 00 00 500 1700 1900 2100 2300 2500 2700, 3000
Froquency (Wiz) Frequency (Miz)
site :03CH23-HY site +03CH23-HY
Condition +PEAK_BE_74 3m LE2COSA18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2COSAIBEN_230712 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240328 A (6Bavim) Date: 20240328
1300) 1300
1200| 1200)
1100 1100
1000 1000
/™
50| 90|
700 700
600 VG BE 54 s AVG 54
50| 50|
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400 e e e —
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100 100
460 2453.2465.2467 24692471 00,2491 2493 24T 2497, 2500 000 00 500 1700 1900 2100 2300 2500 2700, 0
Frequency (MHz) Frequency (MHz)
site 103CH23-HY site +03CH23-HY
Condition + AV6_BE_54 3m LE2C05A18EN_230712 HORTZONTAL Condition + AV6_54 3m LE2COSAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto + RBW:1000.000KHz VBW:0.680KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

oo 20240328 i e 20240328
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Site :03CH23-HY Site. :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
oo 20240328 i oo 20240328
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL
| RBWHO00.000KHz VBW-0680K+z SWTAuto | RBWH000.000KHz VBW-0630K+z SWTAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Partial 26/8 CH13 2472MHz

3+4 Horizontal Fundamenta

A (@BuVim)

bate: 20240320 J B vate 20240320
130 1300
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Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto + RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Partial 26/8 CH13 2472MHz

3+4 Vertical Fundamental

A (@BuVim)
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Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
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Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto + RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Partial 52 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11be EHT20 Partial 52/37 CHO1 2412MHz
3+4 Horizontal Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C
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Condition +PEAK_BE_74 3m LE2CO5AI8EN_230712 VERTICAL Condition PEAK_74 3m LE2COSAIBEN_230712 VERTICAL
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Condition + AV6_BE_54 3m LE2COSAIBEN_230712 VERTICAL Condition + AV6_54 3m LE2COBAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto + RBW:1000.000KHz VBW:0.750KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Partial 52/40 CH11 2462MHz
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR3D2001C
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+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto + RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D101 of D115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D2001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11be EHT20 Partial 52/40 CH12 2467MHz

3+4

Horizontal

Fundamental

Avg.

) (Buvim) Date:2024.03.28 ) @Buvim) Date: 20240328
1300 1300
1200 1200
109 0] "
1000 M/”“v/‘ 1000
PR WA 500
9 PERK B 74 w09 i PERK 74
700 70 I
500 600 |
i s tior i
500 50| g s A |
09 40 i
300 300 i
200 200 ‘
100 100 ‘
160 2463.2465.2467 2469 2471 T T 0 G0 W00 00 00 1600 700 200 206 Zi00. 000
Froquency (Wz) Froquency (MHa)
Site :03CH23-HY Site. :03CH23-HY
Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20240328 ) @guvim) Date: 20240328
1300 1300
1200 1200
110 ol
1000 1000
900 900
soafy TN w0g
70| 700
609 AVG BE b4 00 VG 54
500 500
00| - 40| S BN NSNS et
300 300
200 200
100 100
60 2463 2455 24672460 2471 AT AT AT TS 2T, 2500 G0 W00 0 00 600 700 B0 06 700, o
Froquency (Miz) Frequency (MHa)
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D102 of D115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11be EHT20 Partial 52/40 CH12 2467MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR3D2001C
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